SRR S
78 —
! ‘\‘:‘ . -.‘A‘.? 79 <
8; 83 ; AT
L~ 2T H
T - ~
= ey &
VD) i ¢ E
| :_‘ g g
76— ©

-
FILTERKASTEN

8
arFERsox 70 g
'4

6 /_\‘
60
6 & FILTERKASTEN ‘
AIRFILTER BOX
ABFLUSS
DRAIN

BENZNTANK
GASTANK

640 LC4 - SILBER <1999><EU><972698>
Other
34869

Pos Part Number Description Additional Text Quantity
3 50206017050 BUSHING 6,5X15X10 ALU 1.00
4 54305065244 SIL. BRACKET CPL. LONG SILICON 1.00
5 54305065344 SIL. BRACKET CPL.SHORT SILICON 1.00
8 54305068100 damp. component silicone grey 2.00
9 54305069000 BUSHING 7X12X15,4 2.00




10 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 2.00
1" 0015060203 HH COLLAR SCREW M 6X20 WS=8 2.00
12 54603048100 clip nut M6 2.00
13 0137060000 SPRING WASHER DIN0137-B 6 4.00
14 56509064000 SELF LOCKING NUT M6 2.00
33 50305016000 TEN.SPRING L=62MM EY.MOVEABLE 2.00
39 58005079650 * SPARK-ARREST CPL."SUPERTRAP" 1.00
50 58305080500 * SILENCER "UGS" 640 RXC '99 1.00
51 58305104000 HEAT PROTECTOR SILENCER LC4'95 1.00
52 0902060080 AH BOLT 1SO7380-M 6X8 2.00
53 53002046100 WASHER 6,4X14X0,8 2.00
54 54308042000 RUBBER BUFFER 3.00
60 58307080044 1.00
61 58307083000 CLAMP FOR FILTER KNECHT 2.00
62 49007439200 CLAMP RSGU 12/12 1.00
64 0014060203 HH COLLAR SCREW M 6X20 WS=8 2.00
65 54603048100 clip nut M6 2.00
66 31007007101 PVC-HOSE 4X6MM 0.00
67 58007016001 FUEL HOSE VITON 7X2MM 1 METER 0.00
68 31007007001 PVC-HOSE 5 X 8 MM 0.00
69 58007016001 FUEL HOSE VITON 7X2MM 1 METER 1.00
70 52338061050 HOSE CONNECTION FOR OILTANK 1.00
72 58407017000 CLAMP 008.7-505R 1.00
75 58414001300 HEAD LIGHT SAE 547 USA H4 ONLY FOR USA 1.00
76 57931001000 CARBURETOR MIKUNI BST40 MIL'98 1.00
78 58407008100 TANK PLUG LC4 USA '99 WITH TANK AERATION 1.00
79 57931027000 DIAPHRAGM MIKUNI 640 MIL. 1.00
82 16512180000 * SIDE REFLECTOR ORANGE FRONT 2.00
83 16512180100 SIDE REFLECTOR RED REAR ONLY FOR USA 2.00




